

# T E S T   C E R T I F I C A T E

**CT-21-07-13-05**

**Product:** Lightweight panel lisocore® with MDF raw cover layer  
Production date: 2021/04/30  
Batch: 920200452  
Thickness: 15 mm

**Manufacturer:** Pyrus Panels GmbH  
Carl-von-Ossietzky-Str. 17 - 21  
83043 Bad Aibling  
Germany

**Order:** Determination of the formaldehyde release according to the test chamber method DIN EN 16516

**Test method:** Test chamber method and analytic according to DIN EN 16516 (10/2020)

**Report:** Test report 2521122/6 dated 01 July 2021

**Test result:** The formaldehyde release of the tested product is 46 µg/m<sup>3</sup>.  
The above-mentioned lightweight panel lisocore® with MDF raw cover layer meets the material guideline value of 124 µg/m<sup>3</sup> regarding the formaldehyde emission and fulfils the requirements according to German Chemical Prohibition Ordinance appendix 1 of §3 dated 2017-01-20 in connection with BAnz AT 26.11.2018 B2.

Dresden, 13 July 2021



Head of laboratory



Engineer in charge